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Test Report Attachment  
 

FCC ID SWX-U7PROM 

ISED ID 6545A-U7PROM 

Equipment Under Test U7-Pro-Max 

Test Report Serial Number TR8823/UNII5; TR8824/UNII6; TR8822/UNII7 and TR8850/UNII8 

Date of Test 28 March 2024 

Report Issue Date 1 April 2024 

  

Test Personnel  

Testing performed by Evan Hartzell 

  

Test Location 

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper, 

UT 84020. Unified Compliance Laboratory is accredited by National Voluntary Laboratory Accreditation 

Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2024. This site has also been 

registered with Innovations, Science and Economic Development (ISED) department as was accepted 

under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.: 

25346, effective until 30 June 2024. Unified Compliance Laboratory has been assigned Conformity 

Assessment Number US0223 by ISED and MRA US5037. 
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1 UNII-5, UNII-6, UNII-7 and UNII-8 Band 

1.1 UNII-5 20 MHz 

1.1.1 Summary 

Test Frequency 
(MHz) 

Nominal 
Power 
(dBm) 

Nominal 
Bandwidth 

(MHz) 

Result 

Occupied Channel Bandwidth 99% 5955.000 24.0 20.000000 PASS 

Occupied Channel Bandwidth 99% 6195.000 24.0 20.000000 PASS 

Occupied Channel Bandwidth 99% 6415.000 24.0 20.000000 PASS 

 

 

Occupied Channel Bandwidth 99% (5955 MHz; 24.000 dBm; 20 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Limit Min BE L 

(MHz) 

5955.000000 19.250000 --- 320.000000 5945.125000 5925.000000 

 

 

DUT Frequency 
(MHz) 

Band Edge 
Right 
(MHz) 

Limit Max  BE R 
(MHz) 

Result 

5955.000000 5964.375000 7125.000000 PASS 
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Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 5.93500 GHz 5.93500 GHz 

Stop Frequency 5.97500 GHz 5.97500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz >= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 

Sweeptime 11.344 µs AUTO 

Reference Level 30.000 dBm 30.000 dBm 

Attenuation 50.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

 

Occupied Channel Bandwidth 99% (6195 MHz; 24.000 dBm; 20 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Limit Min BE L 

(MHz) 

6195.000000 19.250000 --- 320.000000 6185.375000 5925.000000 

 

 

DUT Frequency 
(MHz) 

Band Edge 
Right 
(MHz) 

Limit Max  BE R 
(MHz) 

Result 

6195.000000 6204.625000 7125.000000 PASS 

 



 

 

427 West 12800 South, Draper, UT 84020 

 

U7-Pro-Max_FCC_15.407_5678_RBW_Retesting_Annex Page 4 of 25 

PROPRIETARY 

 

 
  

Bandwidth 

  

 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 6.17500 GHz 6.17500 GHz 

Stop Frequency 6.21500 GHz 6.21500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz >= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 

Sweeptime 11.344 µs AUTO 

Reference Level 30.000 dBm 30.000 dBm 
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Attenuation 50.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

 

Occupied Channel Bandwidth 99% (6415 MHz; 24.000 dBm; 20 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Limit Min BE L 

(MHz) 

6415.000000 19.500000 --- 320.000000 6405.375000 5925.000000 

 

 

DUT Frequency 
(MHz) 

Band Edge 
Right 
(MHz) 

Limit Max  BE R 
(MHz) 

Result 

6415.000000 6424.875000 7125.000000 PASS 
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Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 6.39500 GHz 6.39500 GHz 

Stop Frequency 6.43500 GHz 6.43500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz >= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 

Sweeptime 11.344 µs AUTO 

Reference Level 30.000 dBm 30.000 dBm 

Attenuation 50.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 
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1.2 UNII-6 20 MHz 

1.2.1 Summary 

Test Frequency 
(MHz) 

Nominal 
Power 
(dBm) 

Nominal 
Bandwidth 

(MHz) 

Result 

Occupied Channel Bandwidth 99% 6435.000 24.0 20.000000 PASS 

Occupied Channel Bandwidth 99% 6475.000 24.0 20.000000 PASS 

Occupied Channel Bandwidth 99% 6515.000 24.0 20.000000 PASS 

 

Occupied Channel Bandwidth 99% (6435 MHz; 24.000 dBm; 20 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Limit Min BE L 

(MHz) 

6435.000000 19.750000 --- 320.000000 6425.125000 5925.000000 

 

 

DUT Frequency 
(MHz) 

Band Edge 
Right 
(MHz) 

Limit Max  BE R 
(MHz) 

Result 

6435.000000 6444.875000 7125.000000 PASS 

 

 
  

Bandwidth 
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Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 6.41500 GHz 6.41500 GHz 

Stop Frequency 6.45500 GHz 6.45500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz >= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 

Sweeptime 11.344 µs AUTO 

Reference Level 30.000 dBm 30.000 dBm 

Attenuation 50.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

 

Occupied Channel Bandwidth 99% (6475 MHz; 24.000 dBm; 20 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Limit Min BE L 

(MHz) 

6475.000000 19.500000 --- 320.000000 6465.375000 5925.000000 

 

 

DUT Frequency 
(MHz) 

Band Edge 
Right 
(MHz) 

Limit Max  BE R 
(MHz) 

Result 

6475.000000 6484.875000 7125.000000 PASS 
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Bandwidth 

  

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 6.45500 GHz 6.45500 GHz 

Stop Frequency 6.49500 GHz 6.49500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz >= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 
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Sweeptime 11.344 µs AUTO 

Reference Level 30.000 dBm 30.000 dBm 

Attenuation 50.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

 

Occupied Channel Bandwidth 99% (6515 MHz; 24.000 dBm; 20 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Limit Min BE L 

(MHz) 

6515.000000 19.500000 --- 320.000000 6505.375000 5925.000000 

 

 

DUT Frequency 
(MHz) 

Band Edge 
Right 
(MHz) 

Limit Max  BE R 
(MHz) 

Result 

6515.000000 6524.875000 7125.000000 PASS 
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Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 6.49500 GHz 6.49500 GHz 

Stop Frequency 6.53500 GHz 6.53500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz >= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 

Sweeptime 11.344 µs AUTO 

Reference Level 30.000 dBm 30.000 dBm 

Attenuation 50.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

 

 

 

 

 

 

 

 

 

 



 

 

427 West 12800 South, Draper, UT 84020 

 

U7-Pro-Max_FCC_15.407_5678_RBW_Retesting_Annex Page 12 of 25 

PROPRIETARY 

 

1.3 UNII-7 20 MHz, 160 MHz and 320 MHz 

1.3.1 Summary 

Test Frequency 
(MHz) 

Nominal 
Power 
(dBm) 

Nominal 
Bandwidth 

(MHz) 

Result 

Occupied Channel Bandwidth 99% 6535.000 24.0 20.000000 PASS 

Occupied Channel Bandwidth 99% 6695.000 24.0 20.000000 PASS 

Occupied Channel Bandwidth 99% 6875.000 24.0 20.000000 PASS 

Occupied Channel Bandwidth 99% 6665.000 24.0 160.000000 PASS 

Occupied Channel Bandwidth 99% 6585.000 24.0 320.000000 PASS 

 

Occupied Channel Bandwidth 99% (6535 MHz; 24.000 dBm; 20 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Limit Min BE L 

(MHz) 

6535.000000 19.500000 --- 320.000000 6525.375000 5925.000000 

 

 

DUT Frequency 
(MHz) 

Band Edge 
Right 
(MHz) 

Limit Max  BE R 
(MHz) 

Result 

6535.000000 6544.875000 7125.000000 PASS 

 

 
  

Bandwidth 
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Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 6.51500 GHz 6.51500 GHz 

Stop Frequency 6.55500 GHz 6.55500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz >= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 

Sweeptime 11.344 µs AUTO 

Reference Level 30.000 dBm 30.000 dBm 

Attenuation 50.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

 

Occupied Channel Bandwidth 99% (6695 MHz; 24.000 dBm; 20 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Limit Min BE L 

(MHz) 

6695.000000 19.750000 --- 320.000000 6684.875000 5925.000000 

 

 

DUT Frequency 
(MHz) 

Band Edge 
Right 
(MHz) 

Limit Max  BE R 
(MHz) 

Result 

6695.000000 6704.625000 7125.000000 PASS 
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Bandwidth 

  

 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 6.67500 GHz 6.67500 GHz 

Stop Frequency 6.71500 GHz 6.71500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz >= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 

Sweeptime 11.344 µs AUTO 

Reference Level 30.000 dBm 30.000 dBm 
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Attenuation 50.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

 

Occupied Channel Bandwidth 99% (6875 MHz; 24.000 dBm; 20 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Bandwidth U-

NII 7 
(MHz) 

Bandwidth U-
NII 8 

(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

6875.000000 19.500000 9.625000 9.875000 --- 320.000000 

 

 

DUT Frequency 
(MHz) 

Band Edge Left 
(MHz) 

Limit Min BE L 
(MHz) 

Band Edge 
Right 
(MHz) 

Limit Max  BE R 
(MHz) 

Result 

6875.000000 6865.375000 5925.000000 6884.875000 7125.000000 PASS 

 

 
  

Bandwidth 
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Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 6.85500 GHz 6.85500 GHz 

Stop Frequency 6.89500 GHz 6.89500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz >= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 

Sweeptime 11.344 µs AUTO 

Reference Level 30.000 dBm 30.000 dBm 

Attenuation 50.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

 

Occupied Channel Bandwidth 99% (6665 MHz; 24.000 dBm; 160 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Limit Min BE L 

(MHz) 

6665.000000 167.500000 --- 320.000000 6583.750000 5925.000000 

 

 

DUT Frequency 
(MHz) 

Band Edge 
Right 
(MHz) 

Limit Max  BE R 
(MHz) 

Result 

6665.000000 6751.250000 7125.000000 PASS 
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Bandwidth 

  

 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 6.50500 GHz 6.50500 GHz 

Stop Frequency 6.82500 GHz 6.82500 GHz 

Span 320.000 MHz 320.000 MHz 

RBW 5.000 MHz >= 4.000 MHz 

VBW 20.000 MHz >= 15.000 MHz 

SweepPoints 128 ~ 128 

Sweeptime 1.000 ms AUTO 

Reference Level 30.000 dBm 30.000 dBm 
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Attenuation 50.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

 

Occupied Channel Bandwidth 99% (6585 MHz; 24.000 dBm; 320 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Bandwidth U-

NII 6 
(MHz) 

Bandwidth U-
NII 7 

(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

6585.000000 340.000000 102.500000 237.500000 --- --- 

 

 

DUT Frequency 
(MHz) 

Band Edge Left 
(MHz) 

Limit Min BE L 
(MHz) 

Band Edge 
Right 
(MHz) 

Limit Max  BE R 
(MHz) 

Result 

6585.000000 6422.500000 5925.000000 6762.500000 7125.000000 PASS 

 

 
  

Bandwidth 
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Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 6.26500 GHz 6.26500 GHz 

Stop Frequency 6.90500 GHz 6.90500 GHz 

Span 640.000 MHz 640.000 MHz 

RBW 10.000 MHz >= 8.000 MHz 

VBW 28.000 MHz >= 30.000 MHz 

SweepPoints 128 ~ 128 

Sweeptime 1.000 ms AUTO 

Reference Level 30.000 dBm 30.000 dBm 

Attenuation 50.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 
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1.4 UNII-8 20 MHz 

1.4.1 Summary 

Test Frequency 
(MHz) 

Nominal 
Power 
(dBm) 

Nominal 
Bandwidth 

(MHz) 

Result 

Occupied Channel Bandwidth 99% 6895.000 24.0 20.000000 PASS 

Occupied Channel Bandwidth 99% 7015.000 24.0 20.000000 PASS 

Occupied Channel Bandwidth 99% 7115.000 24.0 20.000000 PASS 

 

Occupied Channel Bandwidth 99% (6895 MHz; 24.000 dBm; 20 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Limit Min BE L 

(MHz) 

6895.000000 19.250000 --- 320.000000 6885.375000 5925.000000 

 

 

DUT Frequency 
(MHz) 

Band Edge 
Right 
(MHz) 

Limit Max  BE R 
(MHz) 

Result 

6895.000000 6904.625000 7125.000000 PASS 

 

 
  

Bandwidth 
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Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 6.87500 GHz 6.87500 GHz 

Stop Frequency 6.91500 GHz 6.91500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz >= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 

Sweeptime 11.344 µs AUTO 

Reference Level 30.000 dBm 30.000 dBm 

Attenuation 50.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

 

Occupied Channel Bandwidth 99% (7015 MHz; 24.000 dBm; 20 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Limit Min BE L 

(MHz) 

7015.000000 19.500000 --- 320.000000 7004.875000 5925.000000 

 

 

DUT Frequency 
(MHz) 

Band Edge 
Right 
(MHz) 

Limit Max  BE R 
(MHz) 

Result 

7015.000000 7024.375000 7125.000000 PASS 
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Bandwidth 

  

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 6.99500 GHz 6.99500 GHz 

Stop Frequency 7.03500 GHz 7.03500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz >= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 
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Sweeptime 4.000 ms AUTO 

Reference Level 30.000 dBm 30.000 dBm 

Attenuation 50.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

 

Occupied Channel Bandwidth 99% (7115 MHz; 24.000 dBm; 20 MHz) 
  

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Limit Min BE L 

(MHz) 

7115.000000 19.250000 --- 320.000000 7105.375000 5925.000000 

 

 

DUT Frequency 
(MHz) 

Band Edge 
Right 
(MHz) 

Limit Max  BE R 
(MHz) 

Result 

7115.000000 7124.625000 7125.000000 PASS 
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Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 7.09500 GHz 7.09500 GHz 

Stop Frequency 7.13500 GHz 7.13500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 500.000 kHz >= 500.000 kHz 

VBW 2.000 MHz >= 1.500 MHz 

SweepPoints 160 ~ 160 

Sweeptime 4.000 ms AUTO 

Reference Level 30.000 dBm 30.000 dBm 

Attenuation 50.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 
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-- End of Report – 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  


